Customer:	<b>ENERGY INDUSTRIES OF</b>	OHIO		
Contact:	NANCY HORTON		Telephone: 216-496-2314	
E-Mail:	NKHFlowen@aol.com		Fax: 216-328-2001	
Part:	ER316MNNF_093_GTAW /	WELD WIRE,GTAW .093 DI	Customer P.O.: S005242-F/Ln:1	
Drawing ID:		Revision:	Serial No./Qty: C1	
Reported By:	MIKE GRIFFITH		Telephone: 317-636-6433	
E-Mail:	mGriffith@MajorTool.com		Fax: 317-634-9420	
Problem:	Actual results for the room tem	perature Tensile Test were not sup	oplied on the material test report.	

## **Proposed Disposition:**

Metrode has supplied conforming test results from a previously tested batch of weld wire. Major Tool is proposing that these results be used for acceptance as they are respresentative of the actual wire used by Major Tool.

Customer Disposition:	[X ] Use As Is	[] Rework	[] Repair	[] Scrap	[] Replace
tested ba	atch will be applicat	le to this batch.			the test results from the previous wire that has certified chemistry.

Major Tool Implemented By:	Title:	Date:

Tech. Rep. Approval:

**RLM Approval:** 

n:\mtmapps\Mtnonc14.qrp